
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+

COLADA   ESPECIFICACIÓN             C      MN     P      S      SI     CU     CR     NI     MO     ALT    V      NB/CB  TI

143302   ASTM A-36/A-572-50         0.170  0.837  0.014  0.004  0.183  0.012  0.022  0.015  0.005  0.039  0.003  0.006  0.002

143313   ASTM A-36/A-572-50         0.161  0.834  0.021  0.004  0.166  0.019  0.024  0.021  0.009  0.038  0.004  0.008  0.003

145210   ASTM A-36/A-572-50         0.150  0.857  0.017  0.006  0.151  0.024  0.022  0.021  0.004  0.042  0.002  0.005  0.002

145570   ASTM A-36/A-572-50         0.156  0.839  0.025  0.007  0.190  0.027  0.039  0.018  0.007  0.039  0.004  0.008  0.003

+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+

COLADA          NO.PAQUETE      L.ELASTICO      R.TENSION       %ELON.

143302          261404481A      64.664(KSI)     79.760(KSI)     25(%)

143302          261404482A      63.484(KSI)     79.990(KSI)     24(%)

143302          261415986A      64.074(KSI)     79.621(KSI)     27(%)

143313          261404450A      64.583(KSI)     79.331(KSI)     22(%)

143313          261404451A      64.539(KSI)     79.785(KSI)     23(%)

143313          261404645A      64.583(KSI)     79.331(KSI)     22(%)

143313          261404646A      64.539(KSI)     79.785(KSI)     23(%)

143313          261415988A      64.567(KSI)     79.540(KSI)     26(%)           8

143313          261415989A      64.583(KSI)     79.331(KSI)     22(%)           8

145210          261408533A      59.506(KSI)     72.135(KSI)     26(%)

145210          261408534A      58.975(KSI)     71.537(KSI)     28(%)

145210          261409529A      59.506(KSI)     72.135(KSI)     26(%)

145570          261409478A      63.502(KSI)     77.509(KSI)     26(%)

261409479C      63.303(KSI)     78.614(KSI)     25(%)

145570          261409595A      62.637(KSI)     77.097(KSI)     23(%)

145570          261409596A      62.225(KSI)     77.600(KSI)     25(%)

+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+

COLADA          NO.PAQUETE      NO.PZAS.     PERALTE(Plg. PATIN(Plg.)  LARGO(m)     PESO(Kg/mt)     PED.CLIENTE     PEDIDO

143302          261415988A      66           6.0000       4.0000       12.2000      13.392          19906           9999017479

143313          261415988A      66           6.0000       4.0000       12.2000      13.392          19906           9999017479

145210          261408547A      12           14.0000      8.0000       12.2000      71.424          19906           9999017479

145570          261409482C      66           6.0000       4.0000       12.2000      13.392          19906           9999017479

COLADA          NO.PAQUETE      PARTIDA      ENTREGA

143302          261415988A      000040       1002033077

143313          261415988A      000040       1002033077

145210          261408547A      000030       1002033077
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+

COLADA          NO.PAQUETE      PARTIDA      ENTREGA

145570          261409482C      000040       1002033077

+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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